

Table 1 Acetaminophen product and dosing limits

Manufactured Name	Generic Name	Dosing	Recommended Adult Dosage
Tylenol	Acetaminophen	325-500 mg	1000 mg every 6–8 hours Two 500 mg tablets every 4–6 hours (Maximum daily dosage 4000 mg)
Tylenol with Codeine (Tylenol 3, Tylenol 4)	Codeine Phosphate and Acetaminophen	15–60 mg (Codeine) 300–1000 mg (acetaminophen)	360 mg maximum 24 hour dose 4000 mg maximum 24 hour dose
Lortab	Hydrocodone and Acetaminophen	2.5/500 mg 5/500 mg	1–2 tablets every 4–6 hours as needed (not to exceed 8 tablets in 24 hours)
		7.5/500 mg 10/500 mg	1 tablet every 4–6 hours as needed (not to exceed 6 tablets in 24 hours)
Tylox	Oxycodone and Acetaminophen	5/500 mg	1 tablet every 6 hours as needed (not to exceed 4 tablets in 24 hours)
Percocet	Oxycodone and Acetaminophen	2.5/325 mg 5/325 mg	1–2 tablets every 6 hours as needed (not to exceed 12 tablets in 24 hours)
		7.5/325 mg 7.5/500 mg	1 tablet every 6 hours as needed (not to exceed 8 tablets in 24 hours)
Vicodin	Hydrocodone and Acetaminophen	10/325 mg 10/650 mg	1 tablet every 6 hours as needed (not to exceed 6 tablets in 24 hours)
		5/500 mg	1–2 tablets every 4–6 hours as needed (not to exceed 8 tablets in 24 hours)
Vicodin ES		7.5/750 mg	1 tablet every 4–6 hours as needed (not to exceed 5 tablets in 24 hours)
Vicodin HP		10/660 mg	1 tablet every 4–6 hours as needed (not to exceed 6 tablets in 24 hours)
Ultracet	Tramadol hydrochloride and Acetaminophen	37.5/325 mg	2 tablets every 4–6 hours as needed (not to exceed 8 tablets in 24 hours)